
ADEQ 

ARK A N S A S 

Department of Environmental Quality 


MAY I! 2015 
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (91 71999991 703049073096) 

Honorable Robert McCaslin 
Mayor, City of Bentonville 
Bentonville City Hall 

117 W. Central 

Bentonville, AR 72712 

RE: Discharge Permit Number AR0022403 AFIN 04-00154 

Dear Mayor McCaslin: 

Enclosed are the public notice, a copy of the draft permit and Fact Sheet which the Arkansas Department of 
Environmental Quality (ADEQ) has prepared and mailed to you on the above date under the authority of the 
National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. 
A copy of the final permit will be mailed to you when the Department has made a final permitting decision. 
[...]
The permittee submitted a permit renewal application on 8/27/2013.  It is proposed that the 

current discharge permit be reissued for a 5-year term in accordance with regulations 

promulgated at 40 CFR Part 122.46(a). 

 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows: 

 

BAT - best available technology economically achievable 

BCT - best conventional pollutant control technology  

BMP - best management practice 

BOD5 - five-day biochemical oxygen demand 

BPJ - best professional judgment 

BPT - best practicable control technology currently available 

CBOD5 - carbonaceous biochemical oxygen demand 

CD - critical dilution 

CFR - Code of Federal Regulations 

cfs - cubic feet per second 

COD - chemical oxygen demand 

COE - United States Corp of Engineers 

CPP - continuing planning process 

CWA - Clean Water Act 

DMR - discharge monitoring report 

DO - dissolved oxygen 

ELG - effluent limitation guidelines 

EPA - United States Environmental Protection Agency 

ESA - Endangered Species Act 

FCB - fecal coliform bacteria 

gpm - gallons per minute 

MGD - million gallons per day 

MQL - minimum quantification level 

NAICS - North American Industry Classification System 

NH3-N - ammonia nitrogen 

NO3 + NO2-N - nitrate + nitrite nitrogen 

NPDES - National Pollutant Discharge Elimination System 

O&G - oil and grease 

Reg. 2 - APCEC Regulation No. 2 

Reg. 6 - APCEC Regulation No. 6 

Reg. 8 - APCEC Regulation No. 8 

Reg. 9 - APCEC Regulation No. 9 

RP - reasonable potential 

SIC - standard industrial classification 



DRAFT 

Page 3 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

TDS - total dissolved solids 

TMDL - total maximum daily load 

TP - total phosphorus 

TRC - total residual chlorine 

TSS - total suspended solids 

UAA - use attainability analysis 

USF&WS - United States Fish and Wildlife Service 

USGS – United States Geological Survey 

WET - Whole effluent toxicity 

WQMP - water quality management plan 

WQS - Water Quality standards 

WWTP - wastewater treatment plant 

 

Compliance and Enforcement History:  

 

Compliance and Enforcement History for this facility can be reviewed by using the following 

web link: 

 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInform

ation/AR0022403_Compliance%20Review_20141010.pdf 

 

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 

with all of the changes therein: 

 

1. The Monthly Total number of Sanitary Sewer Overflows (SSOs) and the Monthly Total 

Volume of SSOs must be reported on the Discharge Monitoring Reports. 

2. A requirement to monitor the influent for CBOD5 and TSS at least once per year has 

been added to the current Condition No. 2 of Part II. 

3. This permit no longer covers land application of sewage sludge (See Section 11). 

4. The receiving stream description has been clarified to include McKisic Creek after Town 

Branch.  

5. 7-day average limit for NH3-N for May-October was revised from 3.9 mg/l to 2.4 mg/l, 

which is 1.5 times the monthly average limit from the critical season modeling analysis 

dated 7/5/2006. 

6. 7-day average limit for NH3-N for November-March was revised from 10.3 mg/L to 6.2 

mg/L, which is 1.5 times the monthly average limit from the primary season modeling 

analysis dated 7/5/2006. 

7. Total Phosphorus (TP) 7-day average concentration limit of 1.5 mg/l was revised to a 

daily maximum limit of 1.1 mg/L based on a Total Maximum Daily Load for Town 

Branch sent to EPA on 9/17/2014 [40 CFR 122.44(d)(1)(vii)(B)]. 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0022403_Compliance%20Review_20141010.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0022403_Compliance%20Review_20141010.pdf


DRAFT 

Page 4 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

8. Total Phosphorus (TP) monthly average concentration limit of 1.0 mg/L was replaced 

with an annual average concentration limit of 0.6 mg/L based on a Total Maximum Daily 

Load for Town Branch sent to EPA on 9/17/2014 [40 CFR 122.44(d)(1)(vii)(B)]. 

9. Total Phosphorus (TP) monthly average mass limit of 33.4 lbs/day was replaced with an 

annual mass limit of 7310 lbs/year based on a Total Maximum Daily Load for Town 

Branch sent to EPA on 9/17/2014 [40 CFR 122.44(d)(1)(vii)(B)]. 

10. Total Nitrogen (TN) reporting requirement added in accordance with Missouri TMDL for 

Elk River Basin. 

 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfall is located at the following coordinates based on GPS reading collected on 

September 19, 2008 and confirmed with Google Earth using WGS84:  

 

Latitude:  36 23’ 32.4” Longitude:  94 12’ 12.6”   

 

The receiving waters named: 

 

Town Branch, thence to McKisic Creek, thence to Little Sugar Creek (in Arkansas then to 

Missouri), thence to the Elk River (in Missouri) in Segment 3J of the Arkansas River Basin.  

The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 11070208 and reach # 

901 is a losing stream. The receiving stream is a Water of the State classified for secondary 

contact recreation, raw water source for domestic (public and private), industrial, and 

agricultural water supplies, propagation of desirable species of fish and other aquatic life, and 

other compatible uses. 

 

7. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION 

CONSIDERATIONS. 
 

A. 303(d) List: 

 

Arkansas 303(d) List: 

 

Town Branch was included in the final 2008 303(d) list for not supporting its designated 

use of aquatic life due to concentrations of total phosphorus. See Section 13.B for 

discussion of the TMDL that was developed and subsequently revised. 

 

 Missouri 303(d) List: 

 

The facility discharges into Town Branch which flows north before reaching Little Sugar 

Creek and the Missouri border. Further downstream in Missouri, Little Sugar Creek flows 

into the Elk River.  

 



DRAFT 

Page 5 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

Little Sugar Creek and Elk River are listed on Missouri 2002 303(d) List as impaired due 

to Nutrients. They do not appear on the proposed 2004/2006 303(d) list since a Total 

Maximum Daily Load (TMDL) entitled, “Total Maximum Daily Load For The Elk River 

Basin” was completed by the Missouri Department of Natural Resources (DNR) in 

January 2004 and approved by EPA on March 26, 2004.  While the study identified the 

poultry production and processing industry in Northwest Arkansas and Southwest 

Missouri as the most significant contributor, according to TMDL both point and non-

point sources will need to make reduction in nutrient loading to address the problem. 

  

 According to Section 10.0 Implementation Plan of the Missouri DNR final TMDL report 

(page 26) all permits for facilities discharging to the Elk River watershed should contain 

a monitoring requirement for Total Nitrogen and Total Phosphorus. This requirement is 

necessary to provide further information regarding the nutrient concentration in 

individual effluents and to provide more accurate point source loading information. City 

of Bentonville is listed in Table 6 of the TMDL as a point source discharger within the 

Elk River Watershed.  40 CFR 122.4(d) states that no NPDES permit may be issued 

when the imposition of conditions cannot ensure compliance with the applicable water 

quality requirements of all affected States. Therefore, Total Phosphorus and Total 

Nitrogen reporting requirements are included in this permit to comply with this TMDL in 

accordance with 40 CFR 122.44(d)(1)(vii)(B).  

 

 The TMDL for the Elk River Basin prepared by the State of Missouri can be viewed at 

the following weblink: 

 

 http://www.dnr.mo.gov/env/wpp/tmdl/3246-elk-r-tmdl.pdf 

  

B. Endangered Species: 

 

No comments on the application were received from the U.S. Fish and Wildlife Service 

(USF&WS).  The draft permit and Fact Sheet will be sent to the USF&WS for their 

review. 

 

C. Anti-Degradation: 

 

The limitations and requirements set forth in this permit for discharge into waters of the 

State are consistent with the Antidegradation Policy and all other applicable water quality 

standards found in APC&EC Regulation No. 2. 

 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 

CONSTRUCTION. 
 

The following is a description of the facility described in the application:  

 

http://www.dnr.mo.gov/env/wpp/tmdl/3246-elk-r-tmdl.pdf


DRAFT 

Page 6 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

A. Design Flow:  4.0 MGD  

 
B. Type of Treatment:  wastewater treatment consists of bar screen, grit and scum removal,  

two anoxic basins, two oxidation ditches in series, two secondary clarifiers, UV 
disinfection, post aeration. Sludge generated by treatment process is thickened, 
aerobically digested, and dewatered using belt press.  
 

C. Discharge Description:  treated municipal wastewater 
 
D. Facility Status:  This facility is classified as a Major municipal since the design flow of 

the facility listed above is greater than 1.0 MGD. 
 

E. Facility Construction:  This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities.  Approval for such 
construction must be by permit issued under Reg. 6.202. 

 

9. ACTIVITY. 
 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 22132, the applicant's activities are the operation of a 
sewage treatment plant. 
 

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 
 

The facility receives industrial process wastewater from one significant non-categorical 
industrial user and one categorical industrial user as listed in table below.  Based on the 
applicant's effluent compliance history and the type of industrial contributions, standard 
Pretreatment Program implementation conditions are deemed appropriate at this time. These 
implementation conditions are included in Part II.9 of the permit. In addition, a compliance 
schedule for pretreatment submittal requirements is included in Part IB of the permit. 

 

Industrial Contributor Principal Product Process Wastewater Flow 

3 M ESPE OMNI 

Preventative Care 
Prescription Dental Rinses 0.00005 mgd 

Wal-Mart Fleet 

Maintenance 

Oil Changes, Engine 

Repairs, Trailer Repairs, 

Tire and Brake Replacement 

 0.02 mgd 

 

  



DRAFT 

Page 7 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

11. SEWAGE SLUDGE DISPOSAL PRACTICES. 

 

Approximately 70% of biosolids are composted to Class A sludge. The remaining 30% of 

biosolids are hauled to Kansas or Missouri for land application. Occasionally, if needed, 

biosolids are disposed of in one of the following landfills: 

 

 Eco-Vista LLC (ADEQ Class I Solid Waste Permit No. 0290-S1-R3) 

 Ozark Ridge Landfill, Inc. (ADEQ Class I Solid Waste Permit No. 0225-S1-R5)  

 

12. PERMIT CONDITIONS.   
 

The Arkansas Department of Environmental Quality has made a determination to issue a 

draft permit for the discharge described in the application.  Permit requirements are based on 

federal regulations (40 CFR Parts 122 and 124), the National Pretreatment Regulation in 40 

CFR  Part 403 and regulations promulgated pursuant to the Arkansas Water and Air Pollution 

Control Act (Ark. Code Ann. 8-4-101 et. seq.). 

 

13. BASIS FOR PERMIT CONDITIONS. 

 

The following is an explanation of the derivation of the conditions of the draft permit and the 

reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 

the decisions as required under 40 CFR Part 124.7. 

 

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions 

 

Following regulations promulgated at 40 CFR Part 122.44, the draft permit limits are based 

on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on State 

water quality standards and requirements pursuant to 40 CFR Part 122.44 (d), whichever are 

more stringent as follows: 

 

Parameter Water Quality- 

Based 

Technology-                

Based/BPJ 

Previous                

Permit 

Permit Limit 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg. 

mg/l 

Monthly 

Avg. 

mg/l 

7-day      

Avg.       

mg/l 

CBOD5 10 15 25 40 10 15 10 15 

TSS 15 23 30 45 15 23 15 23 

NH3-N  

(April) 1.6 3.9 N/A N/A 1.6 3.9 1.6 3.9 

(May-Oct) 1.6 2.4 N/A N/A 1.6 3.9 1.6 2.4 



DRAFT 

Page 8 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

Parameter Water Quality- 

Based 

Technology-                

Based/BPJ 

Previous                

Permit 

Permit Limit 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg. 

mg/l 

Monthly 

Avg. 

mg/l 

7-day      

Avg.       

mg/l 

(Nov-March) 4.1 6.2 N/A N/A 4.1 10.3 4.1 6.2 

DO  

(May-Oct) 

 

5.0, (Monthly 

Avg. Min.) 

N/A 5.0, (Monthly Avg. 

Min.) 

5.0, (Monthly 

Avg. Min.) 

(Nov-Apr) 6.5, (Monthly 

Avg. Min.) 

N/A 6.5, (Monthly Avg. 

Min.) 

6.5, (Monthly 

Avg. Min.) 

FCB (col/100 ml) 200 400 N/A N/A 200 400 200 400 

TP 7310* 

lbs/year 

and  

0.6* mg/l 

1.1 

(Daily 

Max.) 

N/A N/A 1.0 1.5 7310* 

lbs/year 

and  

0.6* mg/l 

1.1 

(Daily 

Max.) 

TN Report Report N/A N/A N/A N/A Report Report 

NO3 + NO2 - N Report 10 

(Daily 

Max.) 

N/A N/A Report 10 

(Daily 

Max.) 

Report 10 

(Daily 

Max.) 

pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u.  6.0-9.0 s.u. 

*The 7310 lbs/year limit is on a 12-month rolling total basis and the 0.6 mg/l limit is on a 12-

month rolling average basis. 

 

A. Justification for Limitations and Conditions of the draft permit: 

 

Parameter Water Quality or 

Technology 

Justification 

CBOD5
 

Water Quality  MultiSMP Model dated 7/5/2006 

Reg. 6.301(C)(2)(a) 

CWA §402(o) and previous permit 

TSS
 

Water Quality  Reg. 6.301(C)(2)(b) 

CWA §402(o) and previous permit 

NH3-N
1 

Water Quality Reg. 2.512 

Reg. 6.301(C)(2)(f) 

MultiSMP Model dated 7/5/2006 

CWA §402(o) and previous permit 

DO
 

Water Quality Reg. 6.301(C)(2)(g) 

Reg. 2.505 

MultiSMP Model dated 7/5/2006 



DRAFT 

Page 9 of Fact Sheet 

Permit Number: AR0022403 

AFIN: 04-00154 

 

 
 

Parameter Water Quality or 

Technology 

Justification 

CWA §402(o) and previous permit 

Fecal Coliform Bacteria Water Quality Reg. 6.301(C)(2)(d) 

Reg. 2.507 

CWA §402(o) and previous permit  

Total Phosphorus
2 

Water Quality 40 CFR 122.44(d)(1)(vii)(B) 

Revised “Total Maximum Daily Load For Total 

Phosphorus For Town Branch Near Bentonville, 

Arkansas,” sent to EPA on 9/17/2014. 

Nitrate + Nitrite 

Nitrogen
 

Water Quality Reg. 6.301(C)(2)(e) 

CWA §402(o) and previous permit 

Total Nitrogen Report only “Total Maximum Daily Load For The Elk River 

Basin”, Missouri DNR, 2004. 

40 CFR 122.4(d) 

pH Water Quality Reg. 6.301(C)(2)(c) 

Reg. 2.504 

40 CFR 133.102(c) 

 
1 Ammonia Nitrogen (NH3-N) 

 
Ammonia limits have been included to protect designated use. The purpose of the NH3-N 
limits is to ensure that the ammonia level in the wastewater is sufficiently reduced by the 
treatment process so that the discharge of the treated wastewater does not cause a violation 
of dissolved oxygen standards, nor cause toxic conditions in the receiving stream. All 
NH3-N limitations have been continued from the previous permit with the exception of 
the daily maximum limits for May-October and November-March. The MultiSMP Model 
dated 7/5/2006 modeled the facility discharging a monthly average NH3-N concentration 